
City of San Buenaventura 
Public Works/UtilitieslWastewater Division 

Annual Report of 
PUBLIC WORKS Analysis 1998 





Cover: Ventura Water Reclamation Facility Wildlife Ponds 



ANNUAL REPORT OF ANALYSIS 

CITY OF SAN BUENAVENTURA 

VENTURA WATER RECLAMATION FACILITY 

1998 



TABLE OF CONTENTS 

SECTION 
Discussion 

Sampling Program 
Summary Data Tables 

Charts Influent 
Primary Effluent 

Activated Sludge Effluent 
Effluent Transfer Station 

Outfall Metering Structure 
Receiving water 

Water Reclamation 
Laboratory Quality Assurance 

PAGE 
2 
7 

13 
42 
60 
81 

101 
151 
157 
174 
180 

1 



DISCUSSION 

I. INTRODUCTION: THE CITY OF SAN BUENAVENTURA 

The City of San Buenaventura provides wastewater collection and treatment for 
the City, for McGrath State Beach Park, for the community of Cabrillo Village and 
for the North Coast Communities (Ventura County Service Area 29). These 
areas include a population of approximately 101,000 people. 

THE SANITATION DIVISION: 

Wastewater collection and treatment facilities are operated by the Sanitation 
Division, which along with the Water Division comprises Utilities Division of the 
Public Works Department. Facilities include 375 miles of sewer mains, 14 lift 
stations and the Ventura Water Renovation Facility, a tertiary treatment plant. 

The Ventura Water Renovation Facility, at 1400 Spinnaker Drive, is located on 
the north bank of and discharges treated effluent to the Santa Clara River 
Estuary. 

Processes employed at the treatment facility include comminution, grit removal, 
primary sedimentation, activated sludge and trickling filter secondary biological 
treatment, tertiary effluent filtration and Chlorination. 

Process solids are treated by anaerobic digestion, dewatered and applied to 
agricultural land or when weather conditions prevent land application, are 
transported to landfill at Simi Valley or Chiquita Canyon. 

Following disinfection, effluent enters a system of Wildlife Ponds with a 
combined capacity of 34 million gallons. At the current average daily outfall flow 
rate of 8.4 MGD, this provides approximately 4 days of detention. 

Wastewater facilities include pump stations and pipelines for water reclamation. 
In 1998 the daily average volume of treated effluent reclaimed was 707,000 
gallons. The maximum daily reuse volume measured in 1998 was 2,335,000 
gallons per day. 

The effluent reuse system provides effluent for irrigation of golf course, park and 
similar landscape areas. This reuse is an integral part of the city water 

2 



according to specification has been done to prevent this from occurring in the 
future. 

In October 16, 1998 a sample taken at 8:00 PM was found to have a Total 
Coliform MPN of 240/100ml and on October 21, 1998 a sample taken at 11 :00 
AM was found to have a Total Coliform MPN of 26/100ml. Both of these 
disinfection failures coincided with high Turbidity levels in filtered effluent. 

Five times during 1998 the turbidity of the filtered effluent exceeded Turbidity 
standards. 

On September 1, 1998 and on September 3, 1998 effluent turbidity exceeded 
5.0 NTU for more than 5% of the day. The cause of these exceedences is 
unknown. 

On October 16, 1998 and again on October 21, 1998 filtered effluent Turbidity 
exceeded a daily average of 2.0 NTU. October 31,1998 filtered effluent Turbidity 
exceeded 5.0 NTU more than 5% of the day when the tertiary filtration system 
was overloaded by loss of solids from the activated sludge secondary treatment 
process. This solids loss from the secondary process was caused by process 
upset after an extended bypass of the primary treatment tanks due to plant 
construction. 

On December 31,1998 filtered effluent Turbidity exceeded a daily average of 2.0 
NTU. The cause of this failure is unknown. 

4 



III. IRRIGATION EFFLUENT QUALITY 

A summary of principle effluent mineral constituent concentrations is presented 
below. 

Avg Avg Avg Avg Avg 
Year TDS Chloride Sulfate Boron Fluoride 
1972 1950 487 421 1.5 1.04 
1973 1740 440 399 1.4 0.96 
1974 1547 422 358 1.5 1.11 
1975 1454 374 369 1.1 0.61 
1976 1474 366 398 1.4 0.65 
1977 1479 372 383 1.2 0.64 
1978 1525 358 409 1.0 0.80 
1979 1527 359 481 1.1 0.89 
1980 1451 342 463 1.2 0.73 
1981 1330 312 424 0.9 0.88 
1982 1452 334 443 0.8 0.80 
1983 1367 308 435 0.7 0.81 
1984 1398 312 454 0.7 0.80 
1985 1380 313 393 0.8 0.78 
1986 1411 309 415 0.8 0.62 
1987 1309 317 371 0.8 0.63 
1988 1457 333 412 0.8 0.58 
1989 1424 324 418 0.7 0.59 
1990 1561 328 444 0.9 0.67 
1991 1583 334 418 0.9 0.56 
1992 1569 333 456 0.7 0.55 
1993 1493 315 446 0.7 0.67 
1994 1403 304 416 0.7 0.71 
1995 1508 293 460 0.8 0.66 
1996 1425 295 425 0.7 0.52 
1997 1310 279 366 0.7 0.41 
1998 1387 263 405 0.6 0.71 

5 



Year Avg Na Avg Ca Avg Mg Avg K 
1975 354 112 45 17 
1976 331 118 36 15 
1977 320 109 40 15 
1978 325 110 40 17 
1979 308 117 45 14 
1980 295 120 43 15 
1981 278 117 41 18 
1982 280 136 46 17 
1983 275 125 43 13 
1984 257 130 42 20 
1985 249 126 42 16 
1986 269 132 44 19 
1987 240 117 39 19 
1988 274 123 44 17 
1989 274 117 43 17 
1990 307 126 46 18 
1991 308 130 46 20 
1992 283 140 46 18 
1993 295 138 46 18 
1994 289 131 44 19 
1995 286 145 38 16 
1996 273 130 42 20 
1997 249 115 40 19 
1998 261 124 43 19 

6 





LOCATION OF SAMPLE POINTS FOR MONITORING AND 
REPORTING PROGRAMS 

The liquid fraction flow path for both discharge to the Santa Clara Tidal 
Prism and treated effluent reused for landscape irrigation was as shown in 
the schematic plant flow diagram which follows. This has been the treatment 
plant operating mode throughout all of 1998. 

The total wastewater flow is treated and disinfected through the system as 
shown without regard to the ultimate discharge. 

The following describes sample locations designated and the purposes for 
which each is used. 

LOCATION 1 - INFLUENT PUMP STATION 

This location receives all raw wastewater flow to the treatment plant unless 
failure of pumping systems occurs. If such failure occurs, or should storm 
flows exceed the capacity of this primary station, all or part of the influent 
flow will be diverted to a standby facility which has no provision for sampling 
or flow measurement. Such events are infrequent and duplication of influent 
sampling programs is not warranted. 

The sampler used here is an ECOA model E dip sampler controlled by a 
PLC using the signal from the influent flow meters. 

7 



The sampler is located downstream of comminution equipment and 
upstream of grit removal and the entry point for recirculation from the 
Activated Sludge process. 

Sampling is performed here for compliance monitoring and for process 
control. Analyses for pH, 5-day BOD, COD, Suspended Solids, Nitrogen 
Compounds and Priority Pollutants are performed on samples collected at 
this station. 

LOCATION 2 - PRIMARY EFFLUENT 

Through this location passes all effluent from the Primary Clarifier. This 
sample station can be bypassed and raw sewage delivered directly to the 
Activated Sludge System if routine maintenance or emergency requires it. 

The sampler used here is an ISCO Model 2700 sampler programmed to 
collect samples at non-uniform time intervals proportional to the flow to the 
Activated Sludge System. 

Sampling is performed here for process control. 

Analyses for 5-day BOD, COD, Suspended Solids, Settleable Solids, MBAS 
and Nitrogen Compounds are performed on samples collected at this 
station. 

LOCATION 3 - ACTIVATED SLUDGE PROCESS EFFLUENT 

This location is at the end of the 36 inch line from the Activated Sludge Final 
Sedimentation Tanks and before the Mixed Media Filter Station Surge 
Ponds. Effluent from the Trickling Filter secondary process does not 
ordinarily pass through this sample point. 

The sampler used here is an ISCO Model 2700 sampler programmed to 
collect samples at non-uniform time intervals proportional to the flow to the 
Activated Sludge System. 

Sampling is performed here for process control. 

Analyses for pH, 5-day BOD, COD, Suspended Solids, Settleable Solids, 
MBAS and Nitrogen Compounds are performed on samples collected at this 
station. The stream from the Activated Sludge System is also continuously 
monitored by a process turbidimeter. 

LOCATION 4 - EFFLUENT TRANSFER STATION 

8 



This location follows Filtration and Disinfection and from here treated effluent 
is pumped to the Wildlife Ponds. All treated effluent passes through this 
station. 

The sampler used here is an ISCO Model 2700 sampler programmed to 
collect samples at non-uniform time intervals proportional to the flow leaving 
the Mixed Media Filter Station. 

Sampling is performed here for compliance monitoring and for process 
control. Analyses for pH, 5-day BOD, COD, Suspended Solids, Grease and 
Oil, Nitrogen Compounds, Phosphate, MBAS, Phenols, Chloride, Sulfate, 
Boron, Fluoride, Sodium, Potassium, Calcium, Magnesium and Priority 
Pollutants are performed on samples collected at this station. The flow from 
the Filtration and Disinfection processes is also continuously monitored here 
by a process turbidimeter. 

Grab samples for bacteriological examination are collected three times daily, 
at 7:00 AM, 11 :00 AM and 8:00 PM, just ahead of this sample station from 
the outlet end of the first contact chamber in use. 

LOCATION 5 - OUTFALL METERING STRUCTURE 

This sample location follows the Wildlife Pond System and the point of 
addition of Sulfur Dioxide used for Chlorine Residual neutralization and is 
immediately ahead of the point of discharge to the Santa Clara River Tidal 
Prism. All effluent reaching the Tidal Prism must pass through this Station. 

Sampling is performed here for compliance monitoring and for process 
control. 

Grab samples for Temperature and Composite samples used for Acute 
Toxicity and Chronic Toxicity are collected here. The flow from the station is 
also continuously monitored by a Residual Chlorine Analyzer. 

RECEIVING WATER SAMPLE STATIONS 

Ten sample stations, designated R1 through R4 within the Santa Clara Tidal 
Prism and R5 through R9 along the Pacific Ocean shore are specified by the 
Los Angeles Regional Water Quality Control Board in the facility NPDES 
permit. An additional sample station, designated L5, is located on the Santa 
Clara River approximately 1 mile east of the Harbor Boulevard Bridge. This 
additional station was monitored by the City voluntarily until 1995 when the 
renewed NPDES permit made it a required monitoring station. 

9 



Water quality observations and temperature measurements are made at 
each of these sites. 

Grab samples from these locations are taken weekly and analyzed for Total 
Coliform and, for stations within the Tidal Prism, for Residual Chlorine. 

Grab samples from station R1, on the flowing stream as it enters the Tidal 
Prism, and R2, on the South shore of the Tidal Prism opposite the discharge 
from the Ventura Water Reclamation Facility, are also taken monthly for 
three months during the winter and analyzed Chronic Toxicity using the 
same three species protocol applied to the discharge. 

A map showing these sample locations follows the schematic plant flow 
diagram. 

10 



....lo. 

....lo. 

------;8:-::5~M-;:G;;-;;D~------- ........ · ··E~;;~·;:ii~ ~;;;.¥ · 0;;;; · ··· ..... j o.!'~101111 Recycle SlreaDlll 
. F· "· ·· .. · .. ···· ·-- · .... · .. ·· .. · .. l \ ~Iuo .... o ... rlIA .. 0.11 MOD 

~I _ _ .. ~~ ' v [DAr Ullderflo. OJ! awD 

I au .... 0.1 uaD 
Primary 
Influenl 

Pump StallonnO 

City of San Buenaventura 
Ventura WaLer Renovation Facility 

Locations of Monitoring Points 

8.3 MGD 

AcUveted Sludge 

Final Sed Tanke 

:lun ul 

Acllvaled Sludge 

Aeration Tanks 

8.1 MGD 

9.3 MGD 

. 8.5 MGD 

c::::J Filler 

~ ~ Station 

AuxUlary 
Influenl 
Pump Stallon 

For Monitoring and Reporting Programs 

Santa Clara 
River 

Estuary 

Percolation Loss 
From WlldUfe Pond8 

1.0 MGD 

Chlorine 
Conlact Ponds 

<Wit COIJn.a 